

TEST RESULTS BY
BHARAT TEST HOUSE

109, Anupam Bhawan Azadpur, Delhi - 110033
Ph. : 27672629, 27675696 Telefax - 91-11-27675696
E-mail : rajiv_rubber109@yahoo.com

TEST CERTIFICATE

Issued To : M/s Paramount Intercontinental Pvt. Ltd
55 B, Block-ED, Madhuban Chowk,
Pitampura, New Delhi.

Sample Deposited By : M/s Paramount Intercontinental Pvt. Ltd.

Sample Particulars : "Paramount" XPE fire Retardant closed cell Cross linked Polyethylene Insulation.

TEST RESULTS

Sl. No.	Test Conducted	Result Observed	Protocol Used
1	Dimensional Stability @ 70°C for 24 hrs Change in length, % Change in width, % Change in thickness, %	0.53 0.69 0.27	BS 4370 P. - 1
2	Oven Ageing @ 70°C for 7 days Change from original compression Deflection, %	13.93	ASTM D1056
3	Compression Deflection (@ 25% deflection), kpa.	18.3	ASTM D1056
4	Water Absorption, % After 2 hrs. Soaking After 24 hrs. Soaking	1.72 2.67	ASTM D1056

8